



PRIŠGAISRINĖS APSAUGOS IR GELBĖJIMO DEPARTAMENTO
 PRIE LIETUVOS RESPUBLIKOS VIDAUS REIKALŲ MINISTERIJOS
GAISRINIŲ TYRIMŲ CENTRAS

FIRE AND RESCUE DEPARTMENT UNDER THE MINISTRY OF INTERIOR
 OF THE REPUBLIC OF LITHUANIA
FIRE RESEARCH CENTRE

UAB "Elpa ir partneriai"
 Birutės Str. 2, LT- 5802 Klaipėda
 Tel. (8-46) 38 01 78, fax (8-46) 41 13 73

CONCLUSION No. EB-19/2004

CABLE CONFORMITY WITH THE LST EN 50265-2-1:1999

Issued on 22/03/2007

The Fire Research Centre of the Fire and Rescue Department under the Ministry of the Interior has tested

..... UAB "Elpa ir partneriai", Birutės Str. 2, LT- 5802 Klaipėda.....
 (manufacturer's name, address)

Twisted pair 6 category cable "CAT6/STP": four pairs of a single -core copper conductor (0,5 mm), coated with a PE insulation, shielded with Al/PE film. Pairs are splitted by separator cross-type. External grey color PVC insulation. External diameter of the cable is 7,0 mm.....
 (product name)

and has issued a test report (-s)...No. EB -19/2004.....
 (No. of test reports)

In accordance with the test results the cables of types CAT5E/UTP, CAT5E/STP, CAT6/UTP, CAT6/STP comply with the requirements of
LST EN 50265-2-1:1999 standard.....
 (reference number)

This document is valid jointly with the test report (-s).....EB -19/2004.....
 (test reports No.)
 till.....22/03/2010.
 (expiry date)

Head of Fire Testing, Chemical and
 Radiation Research Division

Donatas Lipinskas

Chiefs Deputy of Fire Testing, Chemical and
 Radiation Research Division, Technical Manager

Vitold Kostiukevicius

